OCT. 10, 2000

COMITROL PROCESSOR MODEL 1700
(1503 JUL 93)

January 1998 - The United States Department of Agriculture recently discontinued its Equipment Acceptance
Program in lieu of a processor based Hazard Analysis & Critical Control Point system. By ruling, all U.S.D.A., Meat &
Pouliry Division approvals of equipment, including those of Urschel® machines, have been eliminated.

Page 37 Please add the following o Recommended Lubricant:
Optional grease lubricated spindle assemblies are lubricated
for the searvice life of the bearings. No additional [ubrication is
required.

Page 83 Delete items 2, 12 and 17 from the Tools list:

ltem 3 - should read: 11407 Box End Wrench, 7/16-1/2"  Qty. 1
Iltem 4 - should read: 11008 Box End Wrench, 5/8-9/16”  Qty. 1
Iltem 6 - is now included with feed assembly 62725

Add: 11059 Allen Wrench, 5/32” Qty. 1

Item 14 - 62298 Qil Filler Gun is now OPTIONAL

‘ Page 85 Floor Stand Assembly No. 62087 is now OBSOLETE (the parts wnthin the assembly
ltems 12 thru 14 are o.k.}
Page 86- Oil Mist Lubricator Assembly is replaced by pages 2 and 3 in
87 this addendum.

Page 90- These feed assemblies are replaced by pages 4 thru 23

115 in this addendum.
Page 117 ftem 4, part no. 62105, should read 63868

: ltem 9, part no. 63719, should read 63407

Page 126- This electrical assembly information is replaced by pages

133 24 thru 42 in this addendum.
Page 135 ltem 9 should r'eéd Motor Puliey Assembly and tem 10 should read

Spindie Pulley Assembly in order to correspond to the illustration and
the chart corractly.

Page 136 NOTE: Check the motor brake information plaie attached to the
-139 brake. The parts list in the manual is for the 87000 series brake. If

the brake is an 87000 rev B, contact Urschel Laboratories for replacement part information.
Parts are not interchangeable between the 87000 and the 87000 rev B brakes.

Page 140- This machine labels section is replaced by pages 44 and 45
141 in this addendum.

Page 147 item 4, part no. 62105, should read 63868

Please note attached Qil Mist Lubricator Assembly {63911} revision
dated March 23, 1989. This now applies to this machine.

Please see attached Important Notice regarding 62126 and 62855 Spindle Assemblies.

attachment




'PARTS

PRESSURE 10w O

LEYEL SWITCH

(SWITCH

WIRING DIAGRAM LOCATED
ON INSIDE COVER OF

TERMINAL JUNCTION BOX

\TO SPINDLE

14
Vi

@ (5 L

N
12 N

E-13

Oil Mist Lubricator Assembly 63911

2



PARTS
Oil Mist Lubricator Assembly 63911

ITEM NO. PART NO. DESCRIPTION QTy.
—_ 63911 Oil Mist Lubricator Assembly, (includesitems1-38). .. ............ 1
1 1018 Hex Nut, 8-32 . . . ... . ... . 2
2 10356 Round Head Machine Screw, 8-32x5/8" . .. ... ... . ... . ....... 2
3 10037 Hex Head Cap Screw, 1/4-20 x1/2" . . . . . ... . . .. . . . .. 1
4 10230 Hex Nut, locking, 1/4-20. . . . . . ... . e e e e 3
5 10228 Hex Head Cap Screw, 1/4-20x1-1/2". . . .. .. ... .. .. ... 2
6 11426 1/4" Tubeto1/8"Pipe,male. . .. ...... ... .. ... . ... .. ... 1
7 11432 Nipple, 1/ X 7/8" « . 2
8 11433 Etbow, 1/4," 90 ° . . .. . . e 1
9 11434 ShutoffValve . . . . ... ... . . ... ... e 1
10 11440 Hose Fitting, 14", . .. . ... ... .. . . . 1
1 11471 Elbow, 1/4", 80 Smaleffemale. . . .. ... ... .. ... .. ... ...... 1
12 11476 Tee, 1/4" female. . . .. ... ... .. e 2
13 11477 Pipe Plug, 1/4" . . .. 1
14 11484 Hex Nipple, 1/4". . . . . . . e 1
15 11485 1/4" Tubeto 14" Pipe,male. . . ... ... ... . . i 2
16 11487 Nipple, 14 X 2" . . . e e 2
17 11509 Conduit Clip. . . .. ... . . . i i e 1
18 11534 CableTie . . ... ... i 2
19 11558 Seal Nut, 1/2-14. . . .. . 2
20 11570 Cord Connector, 1/4" straight. . . . .. .. ... ... ... . ... 2
21 11597 Seal Washer, 116 x7/8"1L.D, x1-18"0OD.. . .. ... ... o .. 2
22 11610 Cord Connector, straight (nyfor) . . . . .. ... ... ... ........ 1
23 11611 Lock Nut . . ... e 1
24 11612 Rubber Washer, 7/8" |.D. x 1-1/8" 0.0, x 116" thick neoprene . . . . .. .. 1
25 13465 Ol . 2
26 63914 Filter/Regulator. . . . . ... ... .. ... .. . . ... ... 1
27 63314 Oil Mist Lubricator. . ... ... ... .. ... .. ... . . . . . 1
28 63324 Lubricator Bracket,(withiabel) . . ... ...... ... ... . ... ... ... 1
29 63328 Wiring Dlagram, oit mistlubricator . . . ... ...... .. ... . . . . ... 1
30 63318 Coalescing Filter, (includesitems 31-34) .. ................... 1
31 63919 FilterElement . .. .. .. .. .. ... ... ... .. . ... ... 1
32 63642 DrainPlug. . . ....... .. .. ... .. . 1
33 63917 Seal .. ... 1
34 63913 Nut. ... e 1
35 63915 Oil Lubricator Panel, (includes terminal boxandcover) . ........... 1
36 71247 PressureSwitch . . ... ... ... .. .. ............. e e 1
37 71289 TerminalBracket. . . .. . ... .. .. ... . ... . 1
38 71538 TerminalBlock . . ............ . ... .. . ... 1
39 71566 Spacer, lubricatorpanel . . ... .. .. ... 1
uuuu 63338 Fastener Assembly for Lubricator, (includesitems 40-42) . . ... ... .. 1
40 10047 Hex Head Cap Screw, 5/16-18x1" . . ... ... ... ... ... ......... 4
41 10306 Hex Nut, locking, 5A6-18 . ... . .. ... ..o o e e e, 4
42 62393 Clamp . . 4
43 63916 LubricatorCover . . . . .. ... .. ... . 1

NOTE: Tubing used in this assembly is nylon, 1/4" O.D., .150" L.D.




PARTS
Feed Assembly, 3" Cutting Head (62659)

SPINDLE

/




PARTS
Feed Assembly, 3" Cutting Head (62659)

ITEM NO.

WW~NDORh LN

18
19
20
21
22

23
24
25 -
26

PART NO.

62659
10057
62425
62630
10047
62166
10230
63680
62655
62287
66862
66860
66861
71059
63450
10316
10231

63691
67143
62626
62614
62852
63752

66590
66214
66656
16050

DESCRIPTION

Feed Assembly, 1700, 3" cutting head, {includes tems1-16) . .. ... ....
Hex Head Cap Screw, 3/8-16x3/4", ss.. . . ... . ... .. ... .......
Socket Head Cap Screw, 3/8-16 x1" . . . . .. .. ... .. .. ... ......
Feed Adapter, (includesitemd). . .. ... .. ... .. ... . ... .. .. ...

Hex Head Cap Screw, 5/16-18x1",s8. . . .. .. .. ... it
ClampScrew . . ... . ... .. .. .
Hex Nut, 1/4-20,ss,focking. . . ... ... ... ... i i
FunnelHopper . . . ... ... ... . i it ee s
Upper Enclosure, 3"cuttinghead ... ... ......... ... . .......
Hand Knob W/Washer, 5/16-18. . . . . . . ... . ... . ... ... ... ....
Impeller Assembly, (includesitems 11-13) . . ... ...............

Impeller, 4 blade, Di-o-cut, 3" . . . ... . ... e

ImpelterPlate. . . ... . ... .. ... ... ...

“0” Ring, 3/32x2-58x2-1316" . ... .............. e
HopperGrid . . . . .. ... ... . . i e e
Hex Head Cap Screw, 10-24 x1/2",88. . . .. ... . . ..
Hex Nut, 10-24,ss., locking . . . . ... ... .. . . ..

CuttingHead, 3". . . ... ... . . .

ALTERNATE PARTS
Conical Feed Hopper, (replaces hopper grid, item 14). . .. .. ... ... ...
Feed Adapter, 2" Tri-Clamp (notshown). . . . .. . .................
Fead Adapter, 3" threaded ™ . . . . . ... . . . .. . . e
Feed Adapler, 4.25 1.D. x 3.5, {requires 63689 funnel hopper). . . .. .....
Feed Adapter, 4" Tri-Clamp. . . . .. ... .. .. . i
Actuator Bracket, (use with aiternate feed adapters,

replacesone handknob,item9) . . . ......... ... ... ... . ... .
impeller, 3 blade, forward siant, 3", (replacesitems 10-13}. .. . ... ... ..
Impelier, 3 blade, straight, 3", (replacesitems 1013} . . ... ... ... ...
Impeller, 3 blade, dog leg, 3", (replacesitems 1013} . ... ...........
Socket Head Cap Screw, 3/8-16 x 3/4", 17-4PH, (use with alternate impellers,

tems 23-25,replacesitem ) . . ... .. ... e

* 8ee charis, pages 119 & 121.
** Sanitary Acme thread, bevel seat fitting.

Qry.

il - T - s T SEP P N s R AR S O L N N S ', T Ny

o e . Y

—t e bl




PARTS
Feed Assembly, .500 Microcut (62660)




PARTS
Feed Assembly, .500 Microcut w/Seal (62878)

ITEMNO. PART NO, DESCRIPTION QTY.
- 62878 Feed Assembly, 1700, microcut with seal, (inciudesitems 1-21) . ... .. .. 1
1 62858 LowerRetainingRing . ........... ... . ... . .. ... .. ..., 1
2 61337 Face Seal, (includesitems3&4). ... .. ... .. .. .. ... .. ... ..., 1
3 61338 NoseSeal . . . ... .. . . . ... . . .. e 1
4 61342 “Q” Ring, 3" 0.D,, 2-13/16 L.D., 3/382"section. . .. ... ........... 1
5 62180 “O” Ring, 5-7/8x5-5/8x1/8" . . . ... 1
6 62175 Wear Ring ... ... ... e 1
7 10258 Hex Nut, 10-32,ss,,locking . . . . ..... . ... ... .. . ... 4
8 66779 Impeller, 6 blade, 500 microcut, seal .. ... .. .. . i 1
9 61827 MatingRing . . ........... ... . . . .. ., 1
10 62844 Seal RetainingRing. . . .. ... ... ... ... ... ... ... . .... 1
11 © 10305 Socket Head Cap Screw, 10-24 x3/8" ss. . .. ... .. ... ........ 6
12 S 101 Socket Head Cap Screw, 3/8-16 X 7/8",8.8. . . . v v v v v v v i v i ie e 3
13. 62620 Feed Adapter, 500impeller . . .. ... ... . ... . ... ... 1
14 62175 WearRing . ......... ... . e 1
15 10258 Hex Nut, 10-32,ss,,locking . . . ... ... ... ... ... .. ... ... .... 4
16 62652 Upper Enclosure, microcuthead. . . ... ..................... 1
17 62287 Hand Knob With Washer, 5/16-18. . . .. . ... .. ... ... ......... 4
18 63689 Funnel Hopper . . . .. . ... .. . e e 1
19 63450 HopperGrid. . ... ... .. ... . . . . i i e 1
20 10316 Hex Head Cap Screw, 10-24x14/2"s8. . . ....... .. . ... ...... 4
21 10231 Hex Nut, 10-24,ss.locking . . . ....... ... ... ... ... ... .... 4
22 * MicrocutHead. . ... ....... ... ... .. . . . . i, 1
ALTERNATE PARTS

23 6361 Conicat Feed Hopper, (replaces hopper grid, item 19). . . .. ... ... .. .. 1
24 62283 Feed Adapter, 41/20.D. x 11", 500 impefler . ... ................ 1
25 62818 Feed Adapter, 3" Tri-Clamp, 500 impeller. . . . . ... .. ... ... ... ... 1
26 62788 Feed Adapter, 4" Tri-Clamp, 500 impeller. . . .. .................. 1
27 62434 Feed Adapter, 2" Tri-Clamp, 500 impeller. . . ... .. ..., ... ... ..., 1
28 63256 Feed Adapter, 2" threaded, 500 impeller**. . . . . ... . ... ... ... ... 1
29 62338 Feed Adapter, 3" threaded, .500impeller**. . . .. .. ... .. ... .. .... 1
30 62554 Feed Adapter, 4" threaded, 500 impeller™*. . . ... ...... . ......... 1
1

31 62592 ‘Feed Adapter, 4 1/20.D. x 6", 500 impeller . . . .. .. ... e ‘

* See charts, pages123 & 124,
** Sanitary Acme thread, bevel seat fitting.




PARTS

Feed Assembly, .650 Microcut (62662)

10



PARTS
'Feed Assembly, .500 Microcut w/Seal (62878)

20 19 i

==
i)

—




PARTS
Feed Assembly, .500 Microcut (62660)

ITEMNO. PART NO. DESCRIPTION QTY.
- 62660 Feed Assembly, 1700, .500 microcut, (includesitems 1-17). . . .. ... ... 1
1 62726 LowerRetainingRing . . ............ ... ... . ... ... ... 1
2 62175 WearRing ... ... .. ... . .. ... .. . .. 1
3 10258 Hex Nut, 10-32,s.s,locking . . .. .......... ... .. o ... 4
4 62180 “O”RING, 5-78X5-5/8X1/8" . . . .. 1
5 66664 Impeller, 6 blade, 500 microcut, .. ................. ... .. .. 1
6 62620 Feed Adapter, 500impeller . ... .. ........ ... . ... .. ... ... 1
7 62175 WearRing . ....... ... ... . .. ... . .. ... 1
8 10258 Hex Nut, 10-32,ss. locking . .. ................ ... .. ... ... 4
9 62194 Stud, 3/8-16 X 2-5/16" . . . ... ... .. 1

10 17031 Washer . ... ... .. . . 1
11 10248 Hex Nut, iocking, 3/8-16, s.s., locking,thick .................... 1
12 62652 Upper Enclosure, microcuthead. . .. .. .............. . ... . .. 1
13 63689 FunnelHopper . . ....... ... . ... ... . ... ... ... .. .. ... . 1
14 62287 Hand Knob With Washer, 516-18. ... . ... ......... .. .. ... .. 4
15 63450 HopperGrid . . .. ... ... ... .. .. .. .. . .. ... 1
16 10316 Hex Head Cap Screw, 10-24 x1/2" 88. . .. ...\ oo 4
17 10231 Hex Nut, 10-24,s.s.,focking . . . . ... ... . o 4
18 * MicrocutHead. ... . ... ... ... ... ... ... ... .. .. . ... ... 1
ALTERNATE PARTS
19 63691 Conical Feed Hopper, (replaces hopper grid, item 18). . .. oL, 1
20 63256 Feed Adapter, 2" threaded, .500 impeller*. . . ... ... ... . ... . ... .. 1
21 62338 Feed Adapter, 3" threaded, .500 impeller**. . .. ... ... .. .. .. .. 1
22 62564 Feed Adapter, 4" threaded, .500 impeller**. . .. .. ..... ... ... ... . 1
23 62592 Feed Adapter, 41/20.D.x6", 5000impeller . . . .. ........ ... ... .. 1
24 62283 Feed Adapter, 4 1/20.D. x 11", 500 impeller . ... .......... ... ... 1
25 62818 Feed Adapter, 3" Tri-Clamp, .500impeller. . . . ... ............. ... 1
26 62788 Feed Adapter, 4" Tri-Clamp, .500impeller. . . .. .. ......... . ...... 1
27 62434 Feed Adapter, 2" Tri-Clamp, .500impeller. . . . ... ... ...... ... .. .. 1
28 66057 Impeller, 5 blade, 500 microcut . .. .............. . ... .. .. ... . 1

* See charts, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitting.



PARTS
Feed Assembly, .650 Microcut (62662)

ITEM NO. PART NO. DESCRIPTION QTY.
- 62662 Feed Assembly, 1700, .650 microcut, {includesitems1-15)........... 1
1 62185 Lower RetainingRing .. ........... .. ... .. ... ... 0. 1
2 62175 WearRIng ... ... ... . e 1
3 10258 Hex Nut, 10-32,s.s., locking . . .. .. ... . oo 4
4 62180 “O” Ring, 5-7/8x5-5Bx1/8" . . .. .. e 1
5 66080 Impeller, 6 blade, 850 microcut. . . . ... ... .. e 1
6 10113 Socket Head Cap Screw, 3/8-16x1-1/4"s8. .. ... ... .. .. ... 3
7 62623 Feed Adapter, 650 impeller . . . . . ... ... . . ol o 1
8 62175 WearRINg ... ...... ... i e 1
9 10258 Hex Nut, 10-32,ss.,locking . . .. ... ... ... i i 4
10 62652 Upper Enclosure, microcuthead. . ... .. oo ci oo a s 1
11 63689 Funnel Hopper . . . ... ... .. e e 1

12 62287 Hand Knob With Washer, 5/16-18. . . . . ... .. .. ... .. .. ... ... 4
13 63450 HopperGrid . . . . ... ... . .. . i e 1
14 10316 Hex Head Cap Screw, 10-24 x1/2" 88, . ... ... ... ... . . 4
15 10231 Hex Nut, 10-24,ss.,locking . . .. ... ... .. i 4
16 * MicrocutHead. . .. . ... .............. e e e 1
ALTERNATE PARTS
17 63691 Conical Feed Hopper, (replaces hopper grid, item 13}, . .. ... ... .. .. 1
18 62777 Feed Adapter, 2" threaded, 650 impeller**. . . . . ... ... ... .. . ..., 1
19 62532 Feed Adapter, 3" threaded, .650 impsller ™. . . . ...... ... ... ..... 1
20 62706 Feed Adapter, 4 1/20.D. x11%, 850impeller . . . ... ....... ... .. .. 1
21 52585 Feed Adapter, 2" Tii-Clamp, 650 impelfler. . . . .. ... ... ... ... 1
22 66303 Impeller, 5blade, 850 microcut . . . . .. ... ... . i 1

* Bee charts, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitting.

11




PARTS

Feed Assembly, .650 Microcut w/Seal (62879)

\_ AANARNRRRA N N SRSt

PLALLLRRERR R

SPINDLE 26

12




PARTS
Feed Assembly, .650 Microcut w/Seal (62879)

ITEM NO.

oY I W IR Sy |

23
24
25
26
27

PART NO.

62879
62873
61337
61338
61342
62180
62175
10258
66783
61827
62844
10305
10111
62623
62175
10258
62652
62287
63689
63450
10316
10231

63691
62777
62532
62706
62585

DESCRIPTION

Feed Assembly, 1700, microcut with seal,

Lower RetainingRing .. ........
Face Seal, {includesitems3& 4) .. ..
NoseSeal .................

(includes items 1-21) . . ... ...

“0” Ring, 3"0.D,, 2-13116,3B2"section .. ................ .

“O” Ring, 5-7/8 x5-5/8x1/8" . . . . ..
WearRing .. ................
Hex Nut, 10-32, 8.8, locking . . . .. ..
Impeller, 5 blade, .650 microcut, seal .
MatingRing . . ...............
Seal RetainingRing. .. .........
Socket Head Cap Screw, 10-24 x 3/8",
Socket Head Cap Screw, 3/8-16 x 7/8",
Feed Adapter, .650 impeller . . . . ...
WearRing . .................
Hex Nut, 10-32, s.s., locking . . . . . . .
Upper Enclosure, microcut head. . . .
Hand Knob With Washer, 5/16-18. . .
FunnelHopper . .. ............
HopperGrid. . ...............

1 3R
8.8, . .. e e e e

Hex Head Cap Screw, 10-24 X 1/2",8.8. . . .. . . ot

Hex Nut, 10-24, s.s,, locking . . . . . ..
MicrocutHead. . ...............

ALTERNATE PARTS

Conical Feed Hopper, (replaces hopper grid, item 19). . . .. . .. ..... ..
Feed Adapter, 2" threaded, .650 impeller**. . . . . ...... ... .. .....
Feed Adapter, 3" threaded, .650 impeller**. . ... ... ... ... ... .. ..
Feed Adapter, 4 1/20.D. x 11", 650 impeller . .. ... ... .. ... .. .. ..

Feed Adapter, 2" Tri-Clamp, .650 impeller

* See charts, pages 123 & 124,
** Sanitary Acme thread, bavel seat fitting.

QTYy.

B VL. N - N NV G AP, [ » SRS WU W N U AU WU (U N 0 O

—h s b —_ —_

13



PARTS
Feed Assembly, .650 Microcut (62781)

N

14




PARTS
Feed Assembly, .650 Microcut (62781)

ITEM NO.

GO~N®DU A WN |

17
18
19
20

PART NO.

62781
62698
62175
10258
62180
67004
10112
62697
62175
10258
62652
62287
63689
63450
10316
10231

63691
62741
63081
63506

DESCRIPTION

Feed Assembly, 1700, veri-cut, (includesitems 115} . . . ... .. .. ... ..

Lower RetainingRing . ... ........
WearRing ....................
Hex Nut, 10-32,ss., locking . . . ... ...
“O” Ring, 5-7/8x5-58x1/8" ........
Impeller, 9 blade, .650 veri-cut. . . . .. ..
Socket Head Cap Screw, 3/8-16 x 1", s.s.
Feed Adapter, veri-cutimpeller . . . .. ..
WearRing ....................
Hex Nut, 10-32, s.s.,locking . . . .. .. ..
Upper Enclosure, microcuthead . . . . ..
Hand Knob With Washer, 5/16-18. . . ..
FunnelHopper . . ...............
HopperGrid . . . . ............ ...
Hex Head Cap Screw, 10-24 x 1/2", s.s. .
Hex Nut, 10-24, s.s., locking . . .. ... ..
MicrocutHead. . . . ...............

ALTERNATE PARTS

Conical Feed Hopper, (replaces hopper grid, item 13). . . ... .. .. ... ..

Feed Adapter, 3" thread, veri-cut impeller **
Feed Adapter, 2" Tri-Clamp, veri-cut impeller
Feed Adapter, 3" Tri-Clamp, veri-cut impeller

* See charts, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitting.

QTy.

RO N N W O NQSOT N QU N A o N U NG R

—t ek b b

15



PARTS
Feed Assembly, .650 Microcut w/Seal (62880)

AT

’NANANANANN

SPINDLE

e

16




PARTS
Feed Assembly, .650 Microcut w/Seal (62880)

ITEM NO.

WM

10
1
12
13
14
15
16
17
18
19
20
21
22

23
24
25
26

PART NO.

62880
62873
61337
61338
61342
62175
10258
62180
86790
61827
62844
10305
10111
62697
862175
10258
62652
62287
63689
63450
10316
10231

63691
62741
63081
63506

DESCRIPTION

Feed Assembly, 1700, veri-cut with seal, {includes items 1-21). . . . ... ..

Lower RetainingRing . ...........
Face Seal, (includesitems3&4)......
NoseSeal .. .................

“0” Ring, 3" 0.D., 2-13/16 1D, 3/832"section. . . .. . .. ... ...

WearRing ....................
Hex Nut, 10-32,s.s., locking . . ... ....
“Q" Ring, 5-7/8 x5-5/8x1/8" . .. ... ..
Impelier, 9 blade, .650 veri-cut, seal . . . .
MatingRing . ... ...............
Seal RetainingRing. . . ... ........
Socket Head Cap Screw, 10-24 x 3/8", 5.8

Socket Head Cap Screw, 3/8-16 x7/8%8s.. . . . ... .. ... ot

Feed Adapter, veri-cutimpeller . . ... ..
WearRing ....................
Hex Nut, 10-32, s.s., locking . .. . ... ..
Upper Enclosure, microcut head. . . . . .
Hand Knob With Washer, 5/16-18. . . ..
FunnelHopper . ... .............
HopperGrid...................
Hex Head Cap Screw, 10-24 x 1/2", s.s. .
Hex Nut, 10-24,s.s,locking . . . . . .. ..
MicrocutHead. . .. ... ......... ...

ALTERNATE PARTS

.....................

Conical Feed Hopper, (replaces hopper grid, item 19). . . ... .........

*

Feed Adapter, 3" threaded, veri-cutimpeller ™. . . .. ...............

Feed Adapter, 2" Tti-Clamp, veri-cut impeller
Feed Adapter, 3" Tri-Clamp, veri-cut impeller

* See charts, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitling.

QTY.

L . Bl s T -

b

17



PARTS
Feed Assembly, .650 Microcut (62782)

(W]

18




PARTS
Feed Assembly, .650 Microcut (62782)

ITEM NO.

o~ AN = |

10
1
12
13
14
15
16
17

18
19
20
21
22
23

PART NO.

62782
62698
62175
10258
62180
66942
62185
17031
10249
62652
62719
62175
10258
62287
63450
10316
10231

63691
62786
62800
63038
63093
62715

DESCRIPTION

Feed Assembly, 1700, uni-cut, {includesitems1-16) ... ............

Lower RetainingRing . ... ........
WearRing .. ..................
Hex Nut, 10-32, s.s., locking . . . ... ...
“O” Ring, 5-7/8x5-58x1/8" ... .. ...
Impeller, 9 blade, 650, uni-cut, .......
Stud, 3/8-16 x1-1516" . ... ... ... ..
Washer . . ....................
Hex Nut, 3/8-16, s.s., Jocking, thick. . . . .
Upper Enclosure, microcuthead. . . . ..

Feed Adapter, 3" with hopper, uni-cutimpeller. . . .. ..............

WearRing ....................
Hex Nut, 10-32,s.8,, locking . . . . . . . ..
Hand Knob With Washer, 5/16-18. . . . .
HopperGrid . . ... ..............
Hex Head Cap Screw, 10-24 x 1/2", s.s. .
Hex Nut, 10-24,ss,locking . . .. .. ...
MicrocutHead. . .. ... .. ..........

ALTERNATE PARTS

Conical Feed Hopper, (replaces hopper grid, item 14). . . ... ....... ..
Feed Adapter, 2" threaded, uni-cutimpelier ** . . ... ....... .. ......

Feed Adapter, 3" threaded, uni-cut impeller *

Feed Adapter, 2" Tri-Clamp, uni-cut impeller
Feed Adapter, 3" Tri-Clamp, unl-cut impeller
Feed Adapter, 3 O.D. x 10", uni-cut impeller

* See charis, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitting.

*

QTy.

U U U N NI GV U U VU G G U G N T S KT S

e R N ™ Sy &

19



PARTS

Feed Assembly, .650 Microcut w/Seal (62881)

20




PARTS
Feed Assembly, .650 Microcut w/Seal (62881)

ITEMNO. PART NO. DESCRIPTION QTy.
- 62881 Feed Assembly, 1700, uni-cut with seal, (includes items 1-20) . . ... ... . 1
1 62873 Lower RetainingRing . ... ........ .. . . ..o i i 1
2 61337 Face Seal, (includesitems 3 &4} . .. ... ... it 1
3 61338 NoseSeal .. ... i e e 1
4 61342 *“0” Ring, 3" 0.D., 2-13M161.D,, 382" section. . . . . . ......... ... 1
5 62175 WearRING . .. ... o e e e e 1
6 10258 Hex Nut, 10-32, 88, locking . . .. ... .. oo i 4
7 62180 “O"Ring, 5-7/BX5-5BX1/8" . ... . 1
8 66806 Impeller, 9 blade, 650 uni-cut, seal . . .......... ... . o 1
9 61827 MatingRing . . . ... .. ..t e 1
10 62844 SealRetainingRing. . . ... ....... ... 1
b 10305 Socket Head Cap Screw, 10-24x3/8%,88. . . .. ... . ... ... ... 8
12 10111 Socket Head Cap Screw, 3/8-16x7/8",85.. ... ... .o 3
13 62652 Upper Enclosure, microcuthead. . .. ... ... ... ... ..o 1
14 62719 Feed Adapter, 3" with hopper, uni-cutimpeller. . ................. 1
15 62175 WearRing . .. .. ... o e s 1
16 10258 Hex Nut, 10-32,s8,locking . . .. ... . oo i i 4
17 62287 Hand Knob With Washer, 5/16-18. . . . . . . . ... ... . it 4
18 63450 HopperGrid . . .. ... ... .. . .. i 1
19 10316 Hex Head Cap Screw, 10-24x1/2% 88, .. ... .. .t 4
20 10231 Hex Nut, 10-24,ss., locking . . . . . . . .. oo i 4
21 * MicrocutHead . . . . .. .. .. e e e e 1
ALTERNATE PARTS
22 63691 Conical Feed Hopper, (teplaces hopper grid, item 18). . . ... ......... 1
23 62786 Feed Adapter, 2" threaded, uni-cutimpeller** . ... ............. ... 1
24 62800 Feed Adapter, 3" threaded, uni-cutimpeller** . ... . ............... 1
25 63038 Feed Adapter, 2" Tri-Clamp, uni-cutimpeller . . . .. .. .............. 1
26 63093 Feed Adapter, 3" Tri-Clamp, uni-cutimpeller . . . ... ... .. ... o0t 1
27 62715 Feed Adapter, 3 0.D. x 10", uni-cutimpeller . . ... ................ 1

* See charts, pages 123 & 124.
** Sanitary Acme thread, bevel seat fitting.

21



PARTS
Feed Assembly, Slicing Head (62725)




PARTS
Feed Assembly, Slicing Head (62725)

ITEM NO.

CoO~-NOU &N = |

33
34
35

PART NO.

862725
66595
66070
66593
10251
10007
100567
67033

- 62195

17031
10249
66599
66598
66079
66080
10255
22071
66082
10259
66085
66087
10224
22130
10093
10261
10256
62654
66594
62052
63689
63450
10316
10231
66086

63691
66140
66838

PESCRIPTION

Feed Assembly, 1700, slicing head, (includesitems 1-32) . .. .. ..... ..

Lower Ring Assembly,
LowerRing . .. ...

(includesitems2-5) . ......... ... ..

StudForSlicingHead . . . ... ...... .. ... i
Hex Head Cap Screw, 1/4-20x1/2", 8.8, Nylok . .. .............

Fiat Washer, 1/4", s.s.

Jhin oo e

Hex Head Cap Screw, 3/8-16x3/4%,8.8. . . . . . oo v e i a s
Impeller, 30 blade, slicing, angled. . . . . ... ...... ..o

Stud, 3/8-16 x 1-15/16"
Washer . . ........

Hex Nut, 3/8-16, s.s., locking, thick . . . .. ... ....... .. oo v
Upper Ring Assembly, (includesitems 12-25) . . . .. ......... ...

Feed Adapter. . . . .

Knife Holder Assembly, (includes items 14-21). . .. .. ... .. ...
Knife Holder, (includesitems 15&16). . . . .. ... oo i e
Bowel Pin, 1/8x1/4" . ... ... . e
Knife LocatingPin . . ... ..... ... i

Knife Holder Insert
Hex Nut, 10-32, 5.5,
Knife, slicing . . . .
Knife Clamp . . . .

Hex Head Cap Screw, 10-24x1/4" ss.. ... .. ... oo v s
Flat Washer, slice adjustinggage ... ... ... i
Socket Head Cap Screw, 1/4-20x7/8",88. .. ....... ... ...
Flat Washer, #10,ss.,thick. . . . ... .. i o
Socket Head Cap Screw, 10-24 x3/4",85.. . ... ..« oo oo

Upper Enclosure, 2" cuttinghead . ... ... ... ... ..o .
WasherForSlicingHead .. ........... ... ..o

Hand Knob, 5/16-18 . .
Funinel Hopper . . . ..
Hopper Grid . . .. ...
Hex Head Cap Screw, 1

024X 112", 8.8 . v v i i e e e

Hex Nut, 10-24, 855, locking . . . - . .o oo
Knife, slicing, package of 132. . . .. . .. .. .. i

ALTERNATE PARTS

Conical Feed Hopper, (replaces hopper grid, item30}. . . ... ........ .

Impeller, 6 blade, angled.
Impeller, 12 blade, angled

QTy.

T G S VN N N S e

=
iy

[ N N N rgierflardiardl S IETRE S I U

23



PARTS

Electrical Assembly (NEMA components)

24



PARTS
Electrical Assembly (NEMA components)

ITEMNC. PARTNO. DESCRIPTION

— * Electrical Assembly, 1700, (includes items 1-52 plus parts on page 33) . .
1 * Combination Starter, {includestems2-29). . ... .. ... ... .. oo
2 13449 Push Button, start, (includesitem3) .. ... .. ... .. oo
3 60218 RubberBoot, start . . ... ... .. ..
4 12605 Legend Plate,start .. ... ... ... . i
5 13450 Push Button, stop, {includesitem®) ... ... .. ... ... vt
6 60219 RubberBoot, Stop . . .. ... o i e
7 12606 LegendPlate,stop . . . .. ... ..
8 12597 Pilot Light, (includesitems 8~10) . ... ... . ... ... ... . o
9 12598 Lens, pifotlight. . ... .. ... .. e
10 12599 Bulb, pilotlight . . .. ... ..
11 12600 Plate,pilothight . . ... ... ... ..
12 12603 Reset Button, fincludesitem 13). . . ... .. ... .. i
13 12604 RubberBoot,reset. . . .. ... ... i e
14 * Starter, (includesitems 15-17) . . . .. . . ... oo o i
15 L OperatingCoil. . .. ... ... ... .. i
16 * OverloadRelay . .. ... ... ... ... .ttt
17 63579 Auxiliary Contact, normallyopen. . .. .. .. ... oo
18 63383 OperatingHandle. . . ........... . ... s
19 63384 ConnectingRod. . .. ... ... .. .. . .
20 63382 . Circuit Breaker Operating Mechanism . . . . .................
21 63385 Current Transformer. . . .. .. .. . i e
22 63219 Motor Load Indicator, 3-1/2"face . . . . ... ... .. oo
23 11606 Terminal Block. . . . ... . ...
24 11607 End Section, terminalblock . . . ... ... o
25 12882 Door Gasket, (fitting and adhesive required) . . . ...............
26 13596 FastenerforEnclosure . . . ... ... ... i iinanenn.n
27 13602 NylonWasher ... ........ ... .. i
28 13618 Retainer . .. .. . e e e
29 13518 EarthingBar . .. ... ... ... ..
30 * CircUlt BreaKer . . . . .. o i e e e e
31 13408 Padiock, withchain. . ... ... ... i o
32 10012 Lock Washer, 3/16" . .. ... . .. e
33 10625 Round Head Machine Screw, wiwasher, 10-32x 12" . .. ........ ..
34 10276 Round Head Machine Screw, 10-24 x5/16" . . .. ... ............
35 63737 “Amplifier, (includesitems 36-39). . . .. ... . .o
36 13673 Adapter,fuse . . . ... .. .. . e
37 13671 Fuse,.B30amp. . ... ... .. i i
38 13672 FUSE, . 125aMpP. . . . oo e i e e
39 63755 Resistor, 22KONM. . . . .. . i e
40 63247 ButtSplice. . .. ... .. s
4 63755 Resistor, 22kOhm . . .. . .. .. . . e
42 63747 AdapterPlate . . . ... ... . . ... i
43 12633 Rubber Washer, 3/16 x58x1/8"thick . . . ........... ... .....
44 63759 Wiring Diagram, use with oil mist lubricated spindles; see page 34 . . . . .
63760 Wiring Diagram, use with grease lubricated spindles; see page 35 . . . . .
45 11593 Breather/Drain, 1/4" . . . . .. . e
46 b HeaterElement. . . . .. ... .. .. i
47 * Control Circuit Transformer . . . .. ... . .. ... ..
48 * Transformer Fuse, (primary) . . ... ... . i
49 * Transformer Fuse, (secondary). . . .. ... .. o i i
50 63663 Window Replacement Kit, (includesitems 51 &52). . .. ............
51 63867 Window Gasket. . . ..., ... .. e
52 — Window, (notsoldseparately) . . . . ... ... o i

* See charton page 27.
** A retrofit assembly (part no. 63756) is required to adapt 63737 amplifier to machines currently using 63068

amplifier. Consult Urschel Laboratories for further information.
**+ Gonsult Urschel Laboratories, Inc.

(continued on page 27)

o
=2

.-.-.L.-nh.......l....A.]\)...L(,J_L_L_L_p._LI\}_h.b...L..L]\)—L(_QSQ)—L—L_;.J},J:.A—L[\)Q)_L_L_LA..L.-L—L—L—L...J.....A._.L—L—L-:..—.L..L—L—L..&.—A.._.L—L

25



PARTS

Electrical Assembly (NEMA components)

SIZE 2 STARTER

SIZE 3 STARTER

SIZE 4 STARTER

CIRCUIT BREAKER

TRANSFORMER

26



PARTS
Electrical Assembly (NEMA components)

(continued from page 25)
(The following items refer to the parts list on page 25)

ITEMNO. PARTNO. DESCRIPTION QTY.
14 * Starter, (includesitems 15-16). . .. . ... ........ ... ... .. .... 1
15 OperatingCoil ... ... ...... ... . ... . . . ... . . ... 1
16 OverloadRelay. .. ... ... ... ... ... .. ... .. 1
30 * Circuit Breaker . ... ... ... . . ... 1
47 * Control Circuit Transformer. . . .. .. ... ... ... ... . ........... 1
48 * Transformer Fuse, (primary). . ... ... . . . e, 2
49 * Transformer Fuse, (secondary) . .. ............ ... ... ...c..... 1

Electrical| Voits | Motor| Comb. ltems 14, 15 & 16 Item 30 Item 47 ltems 48 & 49

Ass'y No. H.P. | Starter Circuit Control Transformer Fuses

(see | Starter | Coil |[Overload |Breaker Circuit

pPg 25) | (size) Relay Transformer |Primary [Secondary
63761 | 200 | 15 | 63439 (63296 (3) [61212] 63561 63418 63666 12697 63271
63762 | 230 | 15 | 63438 |63281 (2) |60518| 63560 63417 13608 12691 13426
63764 | 460 | 15 | 63438 |63281 (2) {60518 63560 63416 13608 12691 13426
63765 | 575 | 15 | 63438 (63281 (2) |60518| 63560 63416 13609 12691 13426
63766 | 200 | 30 | 63441 [63297 (4) |61213| 63562 | *63567 63669 12695 83130
63767 | 230 | 30 | 63439 |63296 (3) {61212 63561 63567 63666 12697 63271
63769 | 460 | 30 | 63439 |63296 (3)161212] 63561 63417 63668 12692 63271
63770 | 575 | 30 | 63439 /63296 (3) 161212| 63561 63417 63667 12694 63271
63771 200 40 | 63441 |63297 (4) {61213 63582 *83567 63669 12695 63130
63772 | 230 | 40 | 63441 |63297 (4) |61213| 63562 | *63567 63669 12695 63130
63774 | 460 | 40 | 63439 (63296 (3) |61212| 63561 63418 63668 12692 63271
63775 | 675 | 40 | 63439 {63296 (3)|61212| 63561 63418 63667 12694 63271

* Included with combination starter.

27




Electrical Assembly (IEC components)

PARTS

DESCRIPTION

PART NO.

ITEM NO.

includes items 1-60 plus parts on page 33) . .

(
(includesitems2-40) . . ... ... .. ... ... ...

Start Button Assembly,

(includesitem3}..................

ProtectiveCap,fEushhead,IEC,,....,...,............::

1

1700

Electrical Assembly,
IEC Enclosure,

12740
12748




PARTS
Wiring Diagram 63892

FU2 150 VA Fu4
U L1 g#\ 1& 1oy ™ \_E
L2 FU2 ( SBT {0)
—¥ — oV
Ls 180 A (3 yr
— I
| E@ ] = ] E—\ se2 (1 | Kmt
— . —
PE AN
|u”L2”R1|[R2| v n
: AMPLIFIER 1o HE .
POOR G Gz [ - It Wl e
= KMt awsdrwednweorwadnwadawad Kt ™~ o A
= 68 1 1o0]
v “‘5 : :]— A
Gzl 4, ALl & 1
- SENSORS I I £ ain| ¥
o= ! t 2 7] 2
a1 J 2y rla pla 7 "
I . (ol A
UG} G

22.4KW
3N
3000 REVAMIN

\m Y ] NOTE: FOR 230 VOLTS, Y-D, 30 H.P.,, 3 PHASE 63892

40




PARTS

Wiring Diagrams 63838 & 63848

FU2 80 VA Fu4
11 5 A 4u 125A 110V "™
== ( =
FU3 -4:_2
v
BA =

|

[:':—

)

U}

175

224 KW
anu
3000 REVMIN .

Y

QrB63A FU2
54
L1 i = (
[ie | FU3 ,-m ‘
2y . £ ,
s | Auel 54 a2
PE[ — E%
il
= \ \ U
| J
VA
- 115

224 KW
LAV
3000 REVIMIN

Y

N3 J
581 ()
A

L ]

AMPLIFIER

—
Loz [l e ee]

NV PV ey
oturn e an Bt

NOTE: FOR 380-415 VOLTS, 30 H.P., 3 PHASE, Y-D

FU4
125A

10V ™

\ g E'f
SB1 (0}
L]

L]

AMPLIFIER

—
[ [[ee [[ o [[re]

2

T.O.

582 (1)

|

63838

\ KM3

. P 2 71N

<

NOTE: FOR 380-415 VOLTS, 30 H.P,, 3 PHASE, Y-D

63848

39



PARTS

Wiring Diagrams 63861 & 63852

ar_100_a

L1
L1 X

L2 o

13 — i3
[o1 K,
PE
EZRN | ETEN] ETR)
DOCR
FR1
on Mlal gl 7l
- [ETTHN | EPEN | KPS
22.4 KW
3"

3000 REV/MIN

QF 100 A Eu2
L1 BA 4L1
Lt SA
L2 [az )(
La 5A

KMt

38

224 KW
3"
3000 REVAVIN

o
SB1
)
ag2 KM1
AMPLIFIER n
W3B waqnw;r-wmvs AW B0 :}_r FRA
'.’n‘.‘\.‘.‘aa‘.’t ;
SENSORS
2y === HL1
] OB
G
NOTE: FOR 380-415 VOLTS, 30 H.P., 3 PHASE 63861

FU4
1254 110V ™ \—E]

d
I 53 O

AMPLIFIER

T s o e
v

SENSORS

12y ==

Elr SB1 (0)

|
2

NOTE: FOR 380-415 VOLTS, 30 H.P., 3 PHASE

63852



PARTS
Wiring Diagram 63832 & 63846

QFA0A Fu2 80 VA FU4
1t B5A 4 125 A b
L1 LY a1 ] HEE 254 11un.
Fus faz] 1
= oV
5A H [g

DOOR IH!I\

=

[z ]

KR

2 KW
3Ny
3000 REVIMIN
QF 40 A
iL1
L1 X
12
L3
— p—i
DOOR
o
= Kri1
2 N[22 ]
S I =]
171 12
_.m:@
= iTs
12 KW
3"y
3008 REVIMIN

]
0 3 Y
AMPLIFIER

/-1

Ty
RIPEREP
\

NOTE: FOR 380-415 VOLTS, 15 H.P., 3 PHASE, Y-D

—
58 3 1

AMPLIFIER

12y ==

SENSOOS

£\

TO.

§81 0

]

Y
s82 (1) \
|

Y

5]
?-55

63832

K1

=
KM1\'
58

]

1‘1

NOTE: FOR 380-415 VOLTS, 15 H.P., 3 PHASE, Y-D

63846

37




PARTS
Wiring Diagrams 63858 & 63851

aF_50_ A Fu2 80 VA FU4
L1 1L . [x1 ] 1254 {10y "
L3 x iLa . 581
L
L1 : - (1) i
PE l ” ” ” I
: q [ l . : _ U ez [I Rt jf R2 A 3mo KM1
AMPLIFIER
2Lt A2 213 /—1 3 4 5 5'\ ’E
DOOR FR1 ‘ mevsqﬂwmvmw AWE :}_]— FRA
- Y Y
SENSORS | i j
fav === I HLT
ot LS
[wa ]
G
NOTE: FOR 380-415 VOLTS, 15 H.P., 3 PHASE 63858
Fu2 80 VA FU4
- [xi] 184 110V "~ \"E]
SB1 (0}
| = AR
8 — — E—\ 882 () \ K
IL1IL2|R1”R2, Jr
AMPLIFIER
Py 1L | ~1 5 E
= KM1
77
2L1 212 213
SENSORS
12y 7= -
| ]
e
1.2 1KY L{E
3"y
4000 REVAIN NOTE: FOR 380-415 VOLTS, 15 H.P., 3 PHASE 63851

36



PARTS
Wiring Diagram 63760

R2  AMPLIFIER
mwedEvs i rned v Bwag EwWe O
(YT TG T A T T
Y W W W

o
L1 L2 Al

SENSOR
12VDG

IMPELLER
MOTOR

Ly 4’\,
L. 4/\r
L, 4/\,7

5
D?] 4
é

i}

116 VOLTS

AN

e L2
" Xt
oy
S

=

RT
s stor STQ "
s sle B
s i
R1 R4
. -

63760

35



PARTS
Wiring Diagram 63759

|L1

IMPELLER
MOTCR

5 _.
Y

/G)
AT
L. /\/
L /\l . .. ...

. .

START
STOP i

)

R R
PARESSURE  LOWOR
SWITCH SWITCH

83759

34

IMPELLER

KOTOR

SENSOR AND
LUBRICATOR

PRESSURE
SWITGH

LOWOIL
SWITCH




PARTS
Electrical Assembly (Switches)

DESCRIPTION

Senson,6'lead. . .. .. ... . e e
Sensor, 12' lead {use at switch no.3 when exira lead length is required) . .
ACtUalOr . . . .. e
Bracket . . . ... .. . . . . e
AlignmentBracket. . . . ... ... ... .. ... ... i oo
L2 o - T =)
Hex Head Cap Screw, 1/4-20x 188, . . .. ... . oo in o
Hex Nut, 1/4-20,8.8. . . . . . o e e e
Hex Nut, locking, 10-24,8.8. . . . . ... i i i
Hex Head Cap Screw, 10-24 x1,8.8. . . ... ... v oon,
Hex Head Cap Screw, 10-24 x1-1/4"ss. . . . ... ... ... ... ...,
Hex Head Cap Screw, 10-24x7/8" 85, . . ...... .. ...t
Hex Head Cap Screw, 5/16-18 x3/4",8.8. . . ... . ... . .
Hex Nut, locking, 5/16-18,8.5.. . . . . . it it i e i e
Cord Connector, 7/32",90% . . . . . .. i e
Conduit Connector, straight, 1-1/4" (NEMA assemblies). .. . . .. ... ..
Conduit Connector, straight, 1-1/2" (JEC & NEMA assemblies}. . . . . . ..
Conduit Connector, 90°, 1-1/4" (NEMA assemblies} .. ... ... ......
Conduit Connector, 80°, 1-1/2" (lIEC & NEMA assemblies) . . .. ... ...
Sealing “O” Ring (NEMA assemblies) . ... ...................
Conduit Bushing, 1-1/4 x 1-1/2" (NEMA assemblies, use one of the
bushings listed to fit the hole in the motor conduitbox) . ... ........
Conduit Bushing, 1-1/2 x 2" (NEMA assemblies) . ... ... .........
Conduit Bushing, 1-1/4 x 2" (NEMA assemblies) . ... ............
. . e e e
0 | T
CableTie . . . i e e e e e
CableTig, small. . ... . . ...t e e
Condult Hub, 1" . . . . ... .. e

GREASE SPINDLE MACHINES CONTAIN IN ADDITION:

ITEMNO.  PART NO.
1 63738
63739
2 63741
3 63216
4 63133
5 T
6 10039
7 10230
8 10231
9 10233
10 10348
11 10351
12 10045
13 10306
14 11548
15 11617
11619
16 11618
11620
17 11622
18 11538
11540
11541
19 13424
20 13465
21 11513
22 11534
23 11582
24 63738
25 63741
26 +
27 10231
28 10233

Sensor,6'lead. . . . ... .. ... e

Hex Nut, Iockmg, 10-24,8.8. . . . oo e e e
Hex Head Cap Screw, 10-24x1", 88, ... ... ... ... ... .. ...

T See chart below to select spacer so that sensor and actuator are aligned.

SWITCH SPACER CHART poree
item 72 Thickness
Part No. inches nmim O
63084 037 84

12799 082 1.57

12800 093 2.36

12801 125 3.18

12802 .187 475

12803 .250 6.35 O
12804 312 7.92 s —
12805 375 9.53

12806 437 [ 110 | ] [© THICKNESS
12807 500 12.70

QTY.

w

_a_L_L_L_L_p_p,.pc).pMRSI\)[\)OJOJ%CQ

[ N N R Gy

33



PARTS
Electrical Assembly (Switches)

\’“: =
> < S~
BRACKET FROM /
FUNNEL HOPPER 5

OR FEED ADAPTOR

—~
- e : \
SWITCH NO. 4 \\

(GREASE SPINDLE
MACHINES ONLY)

32




PARTS
Electrical Assembly (IEC components)

{continued from page 29)
{The following items refer to the parts list on pages 28 & 29)

ITEMNO. PARTNO. DESCRIPTION Qry.
24 * CircuitBreaker . .. ... ... ... ... .. i i e 1
35 * Contactor. .. ... ... . . .. .. . .. e *
45 * Wiring Diagram, (see page 28 for location; also see pages36-42) . . . .. .. 1

Electrical { Volts | Starting | Motor [ Enclos. |item 24| ltem 35 | Item 45 Wiring
Ass'y Method | H.PR. (see Circuit | Contactor Diagram

ollMist | G
No. page 28) | Breaker| &Qty. |QlMst | Srease

63858 | 63851
63832 | 63846
63861 | 63852
63838 | 63848
63892 **

63864 | 63853
63839 | 63850

63856 | 400 AL 15 63828 12848 | 12874
63833 | 400 Y-D 15 63830 | *12847 [ 12874
63858 | 400 A-L 30 63829 12850 | 12876
63834 | 400 | - Y-D 30 63830 12848 12674
63891 | 230 Y-D 30 63831 | *63567 | 12876
63862 | 400 A-L 40 63829 | *12869 | 12876
63835 | 400 Y-D 40 63830 | *12850 {12874

O = [CO| Qo[ | QO] =t

* Not included with enclosure.
** Contact Urschel Laboratories, inc.

31



PARTS
Electrical Assembly (IEC components)

CIRCUIT BREAKER

ACROSS THE LINE (A-L) STARTING
METHOD USES ONE CONTACTOR.

WYE-DELTA (Y-D) STARTING METHOD
USES THREE CONTACTORS PLUS

MECHANICAL INTERLOCK AND
PNEUMATIC TIMER (SEE PAGE 28).

30



PARTS
Electrical Assembly (IEC components)

ITEMNO., PART NO.

4 12742
5 12741
<] 12749
7 12743
8 12757
g 12758
10 12599
11 12747
12 12744
13 12748
14 12745
15 12746
16 12750
17 12817
18 12760
1 9 *kk

20 12764
21 12763
22 kkik

23 12751
24 *

25 63383
26 63384
27 63382
28 63385
29 63219
30 13670
31 12882
32 13596
33 13602
34 13618
35 *

36 12755
37 12875
as . 12877
39 12878
40 12870
41 kkk

42 12871
43 10625
44 13408
45 *

46 11593
47 63737
48 13673
49 13671
50 13672
51 63755
52 63247
53 63755
54 63747
55 12633
58 13675
57 13674
&8 63663
59 63867
60 —

* See chart on page 31.

DESCRIPTION QTY.

Name Plate, () start, IEC. . . ... . .. .
Stop Button Assembly, (includesitem) . . . .. ........... ...
Protective Cap, extendedhead, IEC. . . . ... ... ... .. n

- NamePlate, (O)stop, IEC. . .. .. .. ..o o
Pilot Light, IEC, (includesitems8-10) . . ... ..... ... .o
Pilot LightLens, IEC. . . . ...... .. ... ... e
Bulb, pilotlight, IEC. . . . ... ... e
Reset Button Assembly, IEC, (includesitems 12-14) . . ... ... .. ..
ResetButton,IEC . . ... ... . ... e
Protective Cap, flushhead, IEC. . . . . ..... ... ... ..ot
ResetExtender, IEC . . . ... ... . i
ResetInsertwithHolder .. .. ... .. ... .. .. s
Earthing Terminal, IEC. . .. .. ... .. . e
Earthing Terminal, IEC. . . ... ... ... ... .. i
Terminal, IEC, {includesitem 19). . . . . ... . ... o i
Barrier, IEC . . . . .. .. . e e s
Fuse Terminal, 6.3 x 32 mm, IEC, (includesitem22). ... .........
Fuse Terminal, 5 x 20 mm, [EC, (includesitem22) . . ... ...... ...
Barrierand Spacer, IEC. . . . .. ... ... .o i
End Anchon IEC. . .. ... i e s
Circuit BreaKer. . . . . . . oot i it i e e e
OperatingHandle . .. ......... . ... . . i
ConnectingBod. . .. ... ... .. .. e
Circuit Breaker Operating Mechanism . . . .. ................
Curtent TransiormMer. . . . . . . o i e it
Motor Load Indicator, 3-1/2"face . . . . . .. .. .. . o oo
Control Circuit Transformer. . . .. .. .. .. oot
Door Gasket, (fitting and adhesiverequired} . . ... ... ..........
FastenerforEnclosure .. ... ... . .t ive e ennnen
NylonWasher . ................ ... i
Relainer . . .. o e e
Contactor, (includesitems 36 &37) . . .. ... ... o i
Front-Mount Auxiliary Contact, NO. . . .. ........ ... ...,
Coil, 110120 volts, 50/60 hertz, IEC . . . . .. ... ... v n
Mechanical Interlock for “CL* Contactor, (Y-D electrical ass'y only) . .
Pneumatic Timer, on delay, .1-30 sec., (Y-D electrical ass'y only). . . . .
OverloadBase Adapter . . . .. ... ... . . . i
Overload Relay. . . . ... ... i e
Transparent Cover for AdjustmentDial. . ... .................
Round Head Machine Screw, wiwasher, 10-32x1/2" . ... ....... ..
Padlock, withchain. . .. ... ... i e
WiringDiagram. . . . . . ... oo
Breather/Drain, 174" . . . . . .. .. e
=Amplifier, (includesitems48-51). . ... ... ... ... oo
Adapter. . . ... ... e
Fuse, B30a@mMpP. .. .. .o s
FUse, 125 aMP. . o oo v et e it e
Resistor,22kOhm. . . ... .. i e
ButtSplice. . .. ... ... .. e
Resistor, 22KONM . . .. . i o e s
AdapterPlate . . . . ... ... ... ... ...
RubberWasher. . .. ... ... i i e it i s
Transformer Fuse, Samp, (primary} ... ....... . . s
Transformer Fuse, 1.25amp, (secondary) . . ... ... . ... oo
Window Replacement Kit, (includes items 59 &60) . . . . ... .........
Window GasKel. . . ... ... . e e
Window, (notsoldseparately) . . . .. .. ... . oo

s
e I R L e e i T N T L R T S I Rt e

** A retrofit assembly {part no. 63756) is required to adapt 63737 amplifier to machines currently using 63068
amplifier. Consult Urschel Laboratories for further information.
*** Consult Urschel Laboratories, Inc.

(continued on page 31)

29



PARTS

Electrical Assembly (NEMA components)

SIZE 2 STARTER

SIZE 3 STARTER

SIZE 4 STARTER

CiRCUIT BREAKER

TRANSFORMER

26



PARTS
Electrical Assembly (NEMA components)

ITEMNO. PART NO. DESCRIPTION

- * Electrical Assembly, 1700, (includes items 1-52 plus parts on page 33) . .
1 * Combination Starter, (includesitems2-29). . .. ................
2 13449 Push Button, start, (includesitem3) ... ....................
3 60218 RubberBool, start . ... ... .. ... .. . ... .. ...
4 12605 LegendPlate,start . . ........... ... ... ... .. ...........
5 13450 Push Button, stop, (includesitem6) .. .....................
6 60219 RubberBoot,stop . ... ... ... ... ... . . ... . . .. .. ... ..
7 12606 Legend Plate,stop .. ............ .. .. .00,
8 12597 Pilot Light, {includesitems 910} . . ....... ...
9 12598 Lens, pilotlight. . .. ... ... .. ... .. .. ..
10 12599 Bulb, pilotlight . ... ... . .. ... .. .. ... L
11 12600 Plate,pifotlight . . ... ... ... .. . . . . . . . .
12 12603 Reset Button, (includesitem 13). . . . .. ... .. ... ..........
13 12604 RubberBoot,reset. . .. ... ....... .. . .. ...
14 * Starter, (includesitems 1517} . . .. . ... ... ... ... ... .....
15 T OperatingCoil. . . ...... ... ... ... .. ..
16 * OverloadRelay ... ...... .. ... ... ... . ... ... .. .....
17 63579 Auxillary Contact, normallyopen. . . ... ... ..... PR
18 63383 OperatingHandle . . . . ...............................
19 63384 ConnectingRod. ... ... ... ... ... .. . . . ...
20 63382 Circuit Breaker Operating Mechanism . . .. .................
21 83385 CurrentTransformer. .. . ... ... ... .. .... ... ... ..
22 63219 Motor Load Indicator, 3-1/2"face. . . . . ... .................
23 11606 TerminalBlock. . . ... ... ... ... .. .. . . . .. ...
24 11607 End Section, terminalblock. . . . ... .. ... ... .. ... ... ... ...
25 12882 Door Gasket, (fitting and adhesive required) ... ... ............
26 13596 FastenerforEnclosure . ... .............. ... . .........
27 13602 NylonWasher . .... ... ....... ... ... ... . .. ...
28 13618 Retainer ... ........ ... . . ... . . . ...
28 13518 EarthingBar . . . ....... .. ... .. . ... . . . ..
30 * CircuitBreaker . . . . .. ... .. . . . .. ...,
31 13408 Padiock,withchain. . . .. ... .. ... .. . . ... .. . . .. ... ...
32 10012 Lock Washer, 318" . .. .. ..., . . . .
33 10625 Round Head Machine Screw, w/washer, 10-32x1/2" .. .. ... ......
34 10276 Round Head Machine Screw, 10-24 x5/16" . . .. ... .. ... ... ...
35 63737 **Amplifier, (includes items36-39). . .. ................ e
36 13673 Adapter, fuse . . . ... ...
37 13671 Fuse, .B830amp. .......... .
38 13672 Fuse, 125amp. . ... ... ... . e
39 83755 Resistor, 22kOhm. .. ... .. .. .. . .. .
40 63247 ButtSplice. ......... .. ... .. ... . ..
4 63755 Resistor, 22KOhm . . . . ... .
42 63747 AdapterPlate . . . . . ... ... . ... .. ...
43 12633 Rubber Washer, 3/16 x 5/8x 1/8"thick . . . . .. ... . .............
44 63759 Wiring Diagram, use with oil mist lubricated spindies; see page 34 . . . . .
63760 Wiring Diagram, use with grease lubricated spindles; see page 35 . . . . .
45 11593 Breather/Drain, 14" . . . . . .. .. ...
4186 b HeaterElement. ...... ... ... ... ... ... .. ... ... ........
47 * Control Circuit Transformer . .. ..........................
48 * Transformer Fuse, (primary) . ... ....... .. i,
49 * Transformer Fuse, (secondary). . .. . ......... .. ... ... ...
50 63663 Window Replacement Kit, (includesitems 51 &52). . ..............
51 63867 Window Gasket. . . . ... ... ... ...,
52 — Window, (notsoldseparately) . . ... .......... ... . ... .....

* See chart on page 27.

** A retrofit assembly (part no. 63756) is required to adapt 63737 amplifier to machines currently using 63068
amplifier. Consult Urschel Laboratories for further information.

*** Consult Urschel Laboratories, Inc.

(continued on page 27)

0
<

_;._L_L._.L[\)_ch_u.&_u.p_.;m_h_h_k_km_nmam_.u._a._n.h.h.p.—l.mm_n...x_k_l..._;_I._L...L...L_L_L...A_..J._L_L..L_L_L_L._x._u...n._l.

25




PARTS

Electrical Assembly (IEC components)

DESCRIPTION

PART NO.

ITEM NO.

includesitem 3} . . ...... ... . . ...

(

(includes items 1-60 plus parts on page 33) . .
flush head

1700,
(includesitems 2—40) . . . . ... .. ... ...

Start Button Assembly,
Protective Cap,

Electrical Assembly,
IEC Enclosure,

12740
12748

| —monem




PARTS
Electrical Assembly (NEMA components)

{continued from page 25)

(The following items refer to the paris list on page 25)

ITEMNO. PART NO. DESCRIPTION QTy.
14 * Starter, (includesitems 15-16). . . . .. ... ... ... ... ... 1
15 * OperatingCoil ... ... . ... ... . ... ... ... .. ... ........ 1
16 * CverloadRelay. ... ... ... ... ... . ... .. .. . . . ... ... .. 1
30 * CircuitBreaker . . ........ . ... .. ... . . 1
47 * Control Circuit Transformer. . . ... ... ...................... 1
48 * Transformer Fuse, (primary). . . . ... ... .. 2
49 * Transformer Fuse, {(secondary) . .. ... ....... ... 1

Electrical| Volts | Motor | Comb. ltems 14, 15 & 16 Item 30 item 47 ltems 48 & 49

Ass'y No. H.P. |Starter Circuit Control Transformer Fuses

(see | Starter | Coil |Overload [Breaker Circuit

pg 25) | (size) Relay Transformer |Primary [Secondary
63761 | 200 | 15 | 63439 163296 (3) |61212| 63561 63418 63666 12697 63271
63762 | 230 | 15 | 63438 {63281 (2) |60518| 63560 83417 13608 12691 13426
63764 | 460 | 15 | 63438 |63281 (2) [60518] 63560 63416 13608 12691 13426
63765 | 575 | 15 | 63438 {63281 (2) |60518| 63560 63416 13609 12691 13426
83766 | 200 | 30 | 63441 63297 (4) [61213| 83562 | *63567 63669 12695 63130
63767 | 230 | 30 | 63439 |63296 (3) |61212| 63561 63567 63666 12697 63271
63769 | 460 | 30 | 63439 63296 (3} [61212; 63561 63417 53668 12692 63271
B3770 | 575 | 30 | 63439 |63296 (3) |[61212| 63561 63417 63667 12694 63271
63771 200 40 | 63441 |63297 {4} |61213| 63582 *63567 63669 12695 63130
63772 | 230 | 40 | 63441 63297 (4) {61213| 63562 | *63567 63669 12695 63130
63774 1 460 | 40 | 63439 |63296 (3) |61212| 63561 63418 63668 12692 683271
63775 | 575 | 40 | 63439 |63296 (3) |61212] 63561 63418 63667 12694 63271

* Included with combination starter.

27




PARTS

Wiring Diagrams 63864 & 63853

aF 125 A

Fu4
1.25 A

110V ™

/Bl

Q)
[ EH sBi
.
L
' — W\l
|1.1 I|L2| Rt IREI o) sE2 KM1
AMPLIFIER 5
SRR Vs Vala Vaal
BWBOIRWE HWmeWBD RWBO b—r FH1
Roep O S0 S
Y Y.
SENSORS o
2y = et el "
| —— | ——
: (1-‘\" e ] OB
G

FU2
L
(112 |
L2 12
L .
13 L3 —I
L N [ee N Dis
PE 4 i
KM1
(%) 21 2z N [zs )
DOOR
01-.- FR1 ]—'
- Lo W Larz W [ams |
29.8 KW
3"\
M1 m 3000 REV/MIN
QF125A Fuz2
L1 1L
L2
13 o 13 .
Faa
DO.OR [ [\ Lie | [as |
- Kt
RN ETEN T
i (] ] 7]
20.8 KW
3N
3000 REV/MIN

SENSORS

12y ===

NOTE: FOR 380-415 VOLTS, 40 H.P., 3 PHASE

63864

E]r SBt (O
A 8B2 (1) KrA1

JE

I

d

AMPLIFIER

NOTE: FOR 380-415 VOLTS, 40 H.F., 3 PHASE

63853

41



PARTS
Machine Labels

44

LEER Y ENTENDER EL MANUAL DE INSTRUCCIONES.
.

NTRO O BAJOT
EL CONDUCTO JE DESCARGA,

RACHINE CONTAINS ROTATING PARTS SUCH AS SHARP KNIVES, PULLEYS, BELTS OR GEARS.O
NEVER RUN MACHINE WITH ANY GUARD OR COVER REMOVED, EVEN FOR CLEANING.O

TURN THE MACHIME OFF, DISCONNECT AND LOCK OUT POWER SOURCE BEFORE

ATTEMPTENG TOQ SERVICE OR REMOVE OBSTRUGTION.O

RUNNING MACHINE WITH ANY GUARD OR COVER REMOVED MAY RESULT IN SERIOUS INJUARY

OR AMPUTATION.O
READ AND LURDERSTAMD INSTRUGTION MANUAL

LA MAQUINA CONTIENE PIEZAS GIRATOR
CORAEAS O ENGRANAJES.O

NUNCA HACER FUNGIONAR LA MAGUINA GON CUALQUIERA DE LOS PROTECTORES @
CUBIERTAS RETIRADOS, INCLUSO PARA EBMPIARLA [T

APAGAR LA MAGIINA, DESCONECTAR ¥ BLOGUEAR EE SUMINISTRO ELEGTRICO ANTES DE
IHTENTAR HACER UNA REPARAGIKIN O QUITAR UNA CBSTRUCCION.O

SE GORRE EL RIESGO DE SUFRIR GRAVES LESIONES O AMPUTACION Si SE HACE FUNCIONAR
LA MAQUINA CON CUALQUIERA DE LOS PROTECTORES O CUBIERTAS FUERA DE SU LUGARIT J

HAS TALES COMO CUCHILLAS AFILADAS, POLEAS,

RIC]

XXX VOLTS




PARTS

Machine Labels

® & 6 ® 6

ENGLISH 11662 | 11663 | 11665 | 11666 | 11667
SPANISH 11662 | 11663 | 11665 | 11666 | 11667
FRENCH (F) 11674 | 11675 | 11677 | 11678 | 11679
GERMAN (Ge) 11681 | 11682 | 11684 | 11685 | 11686
JAPANESE (J) 11688 | 11689 | 11691 | 11692 | 11693
PORTUGUESE (Po) 11695 | 11696 | 11698 | 11699 | 11700
[TALIAN (It) 11702 | 11703 { 11705 | 11706 | 11707
SWEDISH (Sw) 11709 { 11710 ¢ H712 | 11713 | 11714
DUTCH {Du) 1718 | 11717 | 11718 | 11720 | 11721
CHINESE (Ch) ' ' 11724 | 11725 | 11727 | 11723 | 11728
POLISH (Pol) 11730 | 11731 | 11733 | 11734 | 11735
GREEK {Gr) 11737 | 11738 | 11740 | 11741 | 11742
SERBO-CROATION (Sh) 11109 | 11410 | 11112 | 11108 | 11667
RUSSIAN (Ru} 11744 | 11745 | 11747 | 11748 | 11749
INDONESIAN {(In} _ 11751 | 11752 | 11754 | 11755 | 11756
FINNISH (Fi) 11758 | 11759 | 11761 | 11762 | 11763
TURKISH (Tu) 11765 | 11766 | 11768 | 11769 | 11770
HUNGARIAN (Hu) 11772 | 11773 | 11775 { 11776 | 11777
DANISH (Da) 11793 | 11794 | 11796 | 11797 | 11798
CZECHOSLOVAKIAN (Cz) 11868 | 11869 | 11871 | 11872 | 11873
QUANTITY 2 2 1 1 1
ITEMNO. PART NO. DESCRIPTION QTY.
6 12714 Hazard Alert Label, electrical, 200volts. . . . ... ... .. oo *

12715 Hazard Alert Label, electrical, 208 volts

12716 Hazard Alert Label, electrical, 220 volts

12717 Hazard Alert Label, electrical, 230 volis

12718 Hazard Alert Label, electrical, 240 volis

12719 Hazard Alert Label, electrical, 380 volis

12720 Hazard Alert Label, electrical, 400 volts

12721 Hazard Alert Label, electrical, 415 voits

12722 Hazard Alert Label, electrical, 440 volis

12723 Hazard Alert Label, electrical, 460 volis

12724 Hazard Alert Label, elactrical, 575 volis

7 11326 UrschelLabel . . ... ... ... . ... i i it 1

* One Hazard Alert Label supplied with the machins.

45




March 23, 1999

Oil Mist Lubricator Assembly (63911)
For Comitrol Models 1250, 1500, 1700 & 3000

Effective February 10, 1999, the above assembly replaces 63646 Qil Mist Lubricator Assembly.
The new assembly 63911 will be supplied pre-adjusted to the following specifications:

Air pressure gauge: 15 p.s.i. (1.04 bar)

Air by -pass adjustment: fully closed

Oil feed rate: 40 drops per minute

Oil mist pressure switch set to shut off at 5 p.s.i.

The combined éhanges will double the oil consumption rate to ‘approximately .046 fiuid
ounces per hour, or a 3/8" (9.53 mm) drop in oil level in 44 hours. Air consumption increases

to 68 cubic feet per hour (previously 65 cubic feet per hour).

These current settings should also be applied to previousiy built machines containing the

63314 and 63646 oil mist ubricators.



IMPORTANT NOTICE!

62126 and 62855 Spindle Assemblies
for Comitrole Processor Models 1250, 1500, 1700, & 3000

This spindle assembly requires a properly regulated supply of oil mist to insure successful operation and a long life.
All components of the oil mist lubricator assembly must be in good condition and correct adjustment to successfully
deliver lubricant to the spindle. The incoming air supply must be clean and dry.

It is quite common, after a normal spindle failure, for the bearings to blow burnt carbon, pieces of steel, etc. into
both the inlet and drain line. It is exiremely important that the 62154 Adapter Plate, inlet, and drain lines be cleaned
and free from obstructions. Make certain the discharge hole on the adapter plate is clean. This may require the
removal of the adapter plate or the use of a small diameter flexible wire for thorough cleaning. When reinstalling
lines, overtightening the unions can restrict the air flow. Turn on the air supply and operate lubricator briefly to
check for proper lubricant delivery from inlet tube. The oil seal (see orfentation) and ‘O’ rings should be replaced
whenever the spindle is replaced. Following installation of the spindle, turn on the air supply and feel drain line exit

for a good flow of air,

TROUBLESHOOTING: Most common causes of early spindle failures are as follows: :
improper cleaning and/or improper instaliation of new/exchange spindle and components. (see above}
Lack of lubrication, i.e. improper Iubricator settings, improper oil, obstructed airflow, water in air supply or oil
reservoir, ete. .

Overtightening of drive belt, worn pulley bores or worn motor shaft,

Product surging, overfeeding, or allowing cut product to back up into machine.

Developing too much pressure in an enclosed product delivery/takeaway system.

. Input product too hot.
Please see the Comitrol® Processor Instruction manual for detailed maintenance and operation instrugtion.

N =

SRS

oo \
‘0’ ings
Qil Seal >
{Orlent wilh
spring side down) Intet Tube

Discharge Hole -~

Effective July 15%, 1997, new Oil Mist Lubricator specifications applicable to assemblies 63312 and 63646 only are
as follows: -

OIL MIST LUBRICATOR SPECIFICATIONS

Air pressure gauge: setat15 p.s.i.
Oil feed rate: 40 drops per minuie in sight dome |
Air by-pass adjustment: fully closed

Gil mist pressure switch set to shut off at 5 p.s.I.

Recommended oil: Mobil DTE Qil Light
(Saybolt viscosity of 150 seconds at 100 ° F with rust and oxidation inhibitors)

The oil consumption rate is approximately .046 fiuid ounces per hour, or a 3/8" (9.53mm} drop in oil fevel in 44 hours. Air con-
sumption is 68 cubic feet per hour.

NOTE: Allow lubricator only to run at least one-half hour before starting machine.

A new oil mist jubricator assembly equipped with a coalescing filter is available from Urschel Laboratories. The
coalescing filter aids in removing moisture, oil and other contaminants from the air supply. If you suspect contami-
nated air may be shortening spindle life, contact your Urschel sales engineer about the new ofl mist lubricator as-

sembly, part number 63646. UR S c HEL

LABORATORIES INGORPORATED

55003 é:amznz\gam'anua

0. gox

Valparalse, Indiana 46184-2200 LLY A, rav,11/11/98 i

21814044811 Fax. 210/462.3875 !
i







